544385500

532004100
560085200M00P00

33010100

P 5

541134100 (74) '
541136900 (76)

33010200

531065500 (74)
531065600 (76)

536000300

541065600

544385600

K
544120300

541191901 (74)
541192001 (76



533010800
=
5390189002!!/§§§039300

533039100
533018500

* %%
536034500

539054200

539062800

ffj,\gif 39300

533010800

*
533023300 7
53301 503\\\%;i§9;"‘
537010200
533013@2:;i;;§;Y

A

CPT-.4G

*%

* %%

*kk%k

G30-28+30mbar
G31- 37mbar

533020600

533030600

533038800

531032000

G30- 50mbar

533020600

533043200

533038800

531032000

G20- 20mbar
G25- 25mbar

533020700

533043100

533038800

531032000

G20- 20mbar
DE-AT

533020700

533043100

533038800

531032000

G25- 20mbar

533020700

533055000

533038800

531032000

G25- 25mbar
NL

533020700

533044000

533038800

531032000

CPT-.6G

*

*%

%* %%

**k*k*k

G30-28+30mbar
G31-  37mbar

533020600

533014900

633096100

531046400

G30- 50mbar

533020600

533043800

533096100

531046400

G20- 20mbar
G25- 25mbar

533020700

533056200

533096100

531046400

G20- 20mbar
DE-AT

533020700

533056200

533096100

531046400

G25- 20mbar

533020700

533055800

533096100

531046400

G25- 25mbar

NL

533020700

533056300

533096100

531046400

53304

533016§é§f?52;
533039300

o

531025600

J

533009568$Z1§

533009400

533093900 G/'.

533053600

533010900
560085300M01P0O0



Page |Pos [Code Description

001 532004100 FLUE GRID L=370 90LINE (RAF

001 541134100 LOW SPACER 74 1 GRID

001 531065500 GRID FOR BASKET SUPPORT * CPT-64/74
001 541065600 DRAIN FILTER CP-E 65

001 541158600 UPPER PLATE CPT-74G

001 533009600 DRAIN COCK HANDLE

001 533010100 3/4 D. 18 PIPE UNION

001 533010200 BICONE 18S

001 531000100 DRAIN COCK 3/4"

001 536000300 FIXED GRIP D.15*25*M6

001 544385600 LEFT SIDE OF 70T LINE

001 531066900 BURNER CPT-64G 06KW

001 541191901 CONTROL PANEL 607090 CPT-64G
001 544120300 DRAIN PIPE 22 FOR COCK 3/4"G
001 544385500 RIGHT SIDE OF 70T LINE

001 533010500 LEG M10*25 D.40

002 533010800 TUBE NUT D.10 M16*1,5

002 533039300 BICONE §10

002 539018900 INDEX FOR KNOB W/RED SIGN

002 533039100 BICONE §6

002 533018500 FITTING FOR BICONE D.6 M10*1
002 536034500 KNOB §77 4P. §08*6,5

002 539054200 STAMP (20,5 CR."L" LOTUS R.

002 539062800 RED STICKING DISK 72

002 537002800 PIEZOELECTRIC IGNITION M18 WITH NUT
002 533045700 THERMOCOUPLE M9*1 500

002 533023400 "TARGET" PILOT + NIPPLE TC

002 533023300 BICONE §6 ("TARGET" PILOT

002 537010200 ROUND PLUG §2,4 - SHORT ELECTRODE
002 533018600 PLUG FITTING

002 531025600 ELBOW 90° NOZZLE-HOLDER §10 PIPE
002 533009500 NIPPLE FOR BICONE 10S

002 533009400 BICONE 10S

002 533093900 FITTING GAS ENTRY 1/2G 20UT 3/8G
002 533053600 EUROSIT VALVE PLUG

002 533010900 NUT M14*1 H.4

002 533020600 NOZZLE 0.140 §27

002 533020700 NOZZLE 0.140 §35

002 533030600 NOZZLE §125 CH12*14

002 533043200 NOZZLE §110 G30 (LPG) CH12X14
002 533043100 NOZZLE §185 G25 CH12X14

002 533055000 NOZZLE §205 CH12*14 G25 CW4
002 533044000 NOZZLE §195 CH12*14 M-CW4

002 533038800 75 BY-PASS FOR 21S TAP

002 531032000 GAS COCK P.V.BY-PASS @075

002 533014900 NOZZLE §150 CH12*14 F-FQ5 L-FQ6
002 533043800 NOZZLE §130 CH12*14 G-CW4

002 533056200 NOZZLE §230 CH12*14

002 533055800 NOZZLE CH12X14,0 #250

002 533056300 NOZZLE §240 CH12*14

002 533096100 BY PASS COCK 20S-21S @085
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002

531046400

GAS COCK 21S P.V.BY-PASS $085




